BOLENS [ "
& 187-01

DL LY STTRANIED
PAIRTS
CRATALOG

1 1230 LS

Wﬁfmﬁ&mmw



TRANSM)SS ION ASSEMBLY MODELS 186-01 AND 187-01

FIGURE 1




TRANSMISS ION ASSEMBLY MODELS 186-01 AND 187-01

. Ref Fart [ Nao, | ERel Part ] Na,
No No. Description Reag'd. Hu Ho. Description Req'd.
1 | 1100352 |Cotter Pin 1/8 x 1-1/2 2 6 | 1713457 | Dirive Pin i
21 1120129 |Hex Nut 1-14 2 61 | 1714557 | Thrust Bearing 1
3 [ 1711767 |Flat V'asher 1 52 | 1185426 | (il Seal 1
4 | 1713463 | Free Wheeling Hub I %3 | 1714571 | Bronge Bearing 1
B | 1110045 |Greane Fitting 1 4| 1714565 | Coupling 1
6 | 1703053 |Sq. Key 1/4 x 2-3/4 1 8% | 1714917 | Bevel Gear 2
T | 1713453 [Drive Coliar 1 56 | 1713411 | Worm Wheel 1
8 { 1185550 |Hitch Pin 1 57 | 1185561 | Retaining Ring 2
§ | 1185405 |Drive Pin 1/8 x 3/4 3 5B | 1713467 | Pinion Shalt 2
10 | 1713425 |Lock Pin 1 39 | 1713466 | Bevel Pinion 2
11 | 1106872 |Capscrew 5/16-18 x 5/8 G 60 | 1714566 | Drive Hub 1
12 | 1100242 | Lockwasher 5/15 20 61 | 1104337 8q. Kev 1/d x1-1/2 1
13 | 1713428 |Cover 1 62 | 1185300 | Bronze Boaring 1
14 | 1713427 | Gasket 1 63 § 1713422 | Connecior 2
15 | 1106485 |Cupscrew 1/2-13 x 1 ! B4 | 1704602 Roll Pin 1/3 x 1 3
16 | 1100245 [ Lackwasher 172 2 B3 | 1177388 | O-Ring .2
17 | 1714101 | Hitch 1 66 | 1713448 [ Shiller Arm 2
18 [ 1110068 | Pipe Plug 2 67 | 1713424 | Shifter Shuit 2
19 | 1713465 |Gear Case 1 G4 | 182682 |Breather 1
ag | 1713416 |Ball 2 6% | 1106678 | Cupscrew 5/16-18 x 1 4
21 | 1713417 |Spring 1 T | 1714290 | Bearing Relainer 1
22 | 1713431 | Pin 1 Tl | 1Tt4281 | Shim - . 0140 As Hrg,
23 { 11856342 |Set Screw 5/16-18 x 3/8 1 T3 ¢+ 1T14202 | Shim - . 003 As Reg.
24 | 1713429 | Gasket 1 T3 | 1145572 | O-Ring 1
35 | 11003838 |Hex Nut 1/4-20 2 T4 [ 1185275 | Bearing Cong 2
36 | 1100241 | Lockwasher 1/4 2 TS | 1185276 | Bearing Cup 2
2% 1 1713455 | Bearing Retalner 2 T6 | 1713408 | Worm Shafl 1
. 24 | 1713430 | Cover Plale 1 TT | 1713439 | Sliding Gear 1
35 | 1118804 |Retaining Ring 2 T8 | 1713409} Gear !
30 | 1713423 | Pivot Ball 1 T | 1185165 | Newdle Bearing 1
31 | 1106832 |Capscrew 1/4-20 x 5/8 ! 80 ] 18914820 | Gl Seal L
32 | 171342 | Shifter Lever 1 81 | 1713587 | Brake Drum 1
43 | 1707404 | Knob 1 82 | 1218809 | Hetaining Aing 2
34 | 1713415 | Seat Support 1 B2 1 1185352 | Oil Seul i
33 | 1713820 | Fendcr Support 1 84 | 1195373 | Retuining Ring 1
36 | 1106876 |Capscrew 5/16-18 x 7/8 8 BS | 1713442 [ Shat{ 1
37 | 1180025 [Retaining Ring 1 86 | 1104440 | Ball Bearing 1
38 | 1714564 | Adjusting Nut 1 BT | 1108841 | 8q. Key 316 2 1-1/2 1
39 | 1720234 | Rear Axle 1 BE § 1713438 | Gear and Shait 1
40 | 1711786 | Thrust Bearing 1 8% | 1113527 | Retaining Ring 3
41 | 1714572 {8pring Washer 4 80 | 1185280 | Needle Bearing 1
42 | 1714562 | Drive Cone 1 91 | 1185232 | Drive Pin 3716 x 1-1/4 1
43 | 1104336 |80, Eey 174 x 1 - 92 | 17134159 | Shaft 1
44 | 1714561 |Coupling 1 9% | 1185360 | O-Ring 1
45 | 1713468 | Thrust Washer 1 94 | 1707546 | Flat Washer 3
46 | 1185526 [Oil Seal 2 85 | 1185113 | Bronze Bearing T
47 1 1714570 | Wheel Hub 1 06 | 1713418 | Gear 1
45 | 1714558 { Shim - . 020 As Req, 97 | 112020% | Drive Pin 3/16 x 374 2z
45 | 1714559 | Shim - , 005 As Riqg. 88 | 1706782 | Bowed Wasler 1




e

TRACTOR ASSEMBLY MODELS 186-01 AND 187-(1

FIGURE 1




TRACTOR ASSEMBLY MODELS 186-01 AND 187-01

221
2_2‘5'-‘.'3‘;r

80 ©7 gR G
23
e

. IS
™ | I

0 221 224

g &

n 213

S \223 e

U B 240 .
e

=l

\«/ o pe
ol




TRACTOR ASSEMBLY MODELS 186-01 AND 187-01

Ref. Part Mo, Rel. Part Nix,
I [TH No. Description Req'd, MNa, Na, Beseription Heq'd.
1| 101085 [Hub Bolt B 64 | 170148585 | Spring 1
2 | 1700653 {Rear Wheel Omly 2 65 | 1100248 |Cotter Pin 3732 x 374 T
J (1713002 |Rear Tire 5-12 2 66 { 17143486 | Speed Chanpe Lever 1
4 | 1701475 [Rear Tubwe 6-12 2 BT { 1710863 | Cantrol Grip 1
B[ 1712804 | Wheel, Tire & Tube Assy 68 | 1713524 | Power Take Off Lever i
(2 thru 4) 2 &9 11185586 | Bushing 2
61715824 | Fender - R.H. 1 0| 1714590 | Conlral Arm 1
TIIL1L350 | Curriage Bolt 1/4-200 5 1/2 4 71 [ 1185096 | Coiter Pin 3716 x 1-1/4 1
8| 1100241 |Lackwasher 1/4 & 72 | 1700401 | Spring 1
Y| 1103838 (Tlex Wut 1/4-20 5 T3 | 1714588 | Cuntrol sShaft 1
10 (1714998 [Transmission Assy T4 | 1714704 | Idler Pulley 1
{See Fig. 1) 1 75 [111010% | Lock Nut 3/8-18 11
11 | 1714638 | Internal Clip 7 T6 [ 1713403 |idler Pulley 1
12 | 1713461 [Moumting Cap 4 TT 1714806 | Haod Trim {Long) 1
13 | 1106830 | Capscrew 3/0-16 x 1-3/4 ] T8 | 1714305 |Hood Trim {Short) 1
14 | 1190743 | Lockwasher 578 30 T4 11714614 { Control Support 1
15 | 1713823 [ Fender - L_H, 1 BO | 11043353 [Squure Kevy 3716 x 1 1
16 { 1705137 | Seat 1 Bl | 1713670 | Shuft Coupling 1
1711703616 | Bowed Washer 1 42 [1713813 |Ponded Cowdang 1
18 F1103H40 (Hex N 3/8-16 354 B3 [ 11108LE [Set Screw 3/16-18 x 374 4
19 | 1714218 | Thrattle - Choke Lever 2 84 | 1714581 [Dirive Shakt 1
20 (1100135 | Machine Screw 10-24 x 1 4 83 | 1713432 | Drive Pin 1
21 | 1713472 |Quadrant - Power Take Off 1 86 | 1200033 | Woodruft Key 3716 x 3,74 1
22 | 1106872 |Capscrew 5718-18 x 5/8 14 87 | 1713474 | Foot Resl Spacer 2
23 | 1110107 |Lock Nut 5°16-1% 12 88 | 1713482 | Faot Rest 2
24 | 1713471 [Spring 1 89 | 1714645 | Spring 1
25 | 1713614 | Pivol 1 B0 [ 1107387 | Flat Washey 374 1
26 | 1713391 | Spring 1 91 | 1704470 | Ball Bearing 1
27 (1704652 (Rolt Pin 1/8 x 1 5 92 | 1714630 | Beuring Retainer L
28 [1108523 |Capscrew 378-16 x 1-174 g 93 11110202 | Dowel Pin 2
29 | 1107363 | Flet washer 3/8 11 ¢4 | 1714666 | Cluteh Yoke 2
30 | 1713628 | Steering Support 1 @5 P 1106927 [ Capserew 3/8-18 x 1-1/2 2
31 | 1713386 |Steering Shaft 1 96 | 1714660 | Spacer 1
32 | 1190276 | Woodrulf Key 1/4 x 7/8 1 897 | 1714656 | Yoke Support 1
33 | 1712906 | Steering Wheel ! 98 | 1714684 | Spuccr H
34 | 1713147 (Washer 1 99 | 1713122 | Bowed Washer 2
35 | 1118309 | Machine Screw 1/4-20 x 1/2 1 100 | 1714637 | Clutch Flange 1
36 | 1714370 | Moulding Strip 1 101 | 1714630 | Frletion Disc 1
371125091 |'T-Bull 2 102 | 1183583 | Sleeve Bearing 2
38 | 1100340 | Lockwisher #10 2 103 | 1714635 [ Pulley 1
3% [ 1109766 |Hex Nut 190-24 2 104 | 1714631 | Frictrion Disc 1
43 F1714530 [Hood and Grill 1 106 | 1714833 | Clutch Flange 1
41 | 1106840 |Capscrew 3/8-16 x 3 g 106 [ 1714596 | Belt Guide 1
42 [ 1714676 |Heal Shield 1 T | 1107382 | Fiat Washer 5718 8
43 [ 1100242 | Lockwasher 5,16 24 108 (1714651 | Support 1
44 | 1103639 [Hex MNut 5/16-18 14 105 | 1185588 | Bearing Flange 2
45 | 1106919 | Capscrew 3/8-16x 1 2 110 | 1183587 [Seld Aligning Bearing 1
46 | 1714700 | Belt Guide 2 111 | 1107385 | Flat Washer 578 1
47 | 1106874 |Capscrow 5/16-18 x 3/4 4 112 | 1103976 | Lockwasher 578 1
48 | 1714615 | Belt Guide 2 113 | 1100215 | Hex Nut §/8-18 1
49 | 1714847 |Clip 2 114 F1713363 | Axle Pivof 1
£0 | 17146%0 | Reur Panel 1 115 [ 1135232 | Roll Pin 3,16 x 1-1/4 2
Bl (1714642 | Brace 2 116 | 1713482 | Axle Support 1
52 | 1110645 | Slodted Serew 1,/4-30 x 578 2 117 | 1714213 [Hub Cap 2
83 | 1185455 [ Tinnerman Nat 2 118 | 1185375 { Set Screw 1/4-20x 1-1/4 2
1 54 | 1185587 | Flip Grummet 1 119 (1106521 {Cupscreow 3/8-16 1 1-1/8 3
55 | 1709125 | Plug {186 Only) I 120 | 1706336 | Set Collar 1
96 | 1713255 (Lgnition SBwitch 1 121 (1103461 |Set Scrow 5716-18 x 174 1
57 | 1185400 |Rnll Pin 5716 = 1-174 2 122 | 1185010 [ Needle Bearing 2
GB Y 1183581 |Sleeve Bouring 1 123 ;1713478 | Bupport Housing 1
B8 11714595 [Set Collar 1 124 | 1194954 | Grease Fitting i3
60 11112859 |Set Scrow 5716-18 % 5716 1 125 | 1714545 { Belt Guide 1
g1 | 1714608 jQuadrant Stop 1 126 [ 1106878 | Capscrew 5/16-1R x 1 2
82 | 1185055 | Flange Pushing 2 I27 (1713712 | Shaft ’ 1
1706736 | Control Knob- 1 125 | 1104436 | Woodruff Key 5716 x 3/4 1

I




Ref. Part Ho. Ref. Parr Mo,
Mo, o, Description Req'd. Na. Mo, Deseyiplion Heq'd.
1249 117145565 | Pulley 1 195 [ 1111265 | Carriage Bolt 5716-18 x 3/4 )
130 [1103454|Set Screw 3/8-16 x 1/2 2 196 | 11065938 | Capscrew 3/8-16 x 2-3/4 7
‘ 131 | 1714575 [Tool Lift i 197 | 1114469 | Fillister Screw
132 |1107034 |Capscrew 1,/2-13x 2 1 1/4-20 x 1-1/4 2
133 (1185496 |Jam Nut 1,/2-13 1 198 | 1714723 | Cluteh Rod 1
134 !17103011 |Spring Cotter 1 199 | 1108887 | Jam Mut 3/8-16 2
135 1714645 |Rod 1 200 [ 171468565 | Spring 1
136 1 1712807 | Orip 1 201 | 1714841 | Spacer 1
137 1714644 | Plunger 1 202 | 1107036 | Capscrew 1/2-13 x 2-1/74 1
138 | 17T130%5 |Bpring 1 20% | 1100245 | Lockwusher 172 1
138 ;1714333 | Bushing 1 204 11103841 | Hex Nut 1/2-13 1
140 | 1714577 | Litt Handlc 1 205 111685504 | Cotter Pin 3716 x 3/4 1
141 (1705062 | Flat Wusher d 206 | 1100350 | Cotter Pin 178 % 1 2
142 | 1714842 | Steering Arm 1 207 | 1714675 | Panel Brace 1
143 | 1714840 | Cross Shalt 1 208 | 11065852 | Capscerew 1/4-20 x 2 1
144 | 1185355 | Sleave Bearing 2 209 | 1106834 | Capscrew 1/4-20 % 3/4 (187} g
14% (1753309 | Steering Gear 1 210 | 1714890 | Generator Drive Belt -
146 (1713811 | Steering Pinion 1 41-31/32 [137 Onlyh 1
147 (11685284 |Roll Iin 174 x 2 1 211 § 11006852 | Wing Nut 1/4-20 (187 Only) ?
148 [ 1708012 { Flat Washer 1 212 11714619 | Battery Clamp {187 Cniy) 1
149 (1713397 { Cruas Bar 1 213 [ 1708284 | Battery - 12 Volt (187 Only) 1
150 1714650 | Mounting Plate 1 214 | 1714820 | Hook Bolt (187 Cnly) 2
151 | 1711380 | Expanaion Plug i 215 | 1714618 | Battery Carrier (187 Caly) 1
152 | 1714628 { Tube Frame - R, H. 1 216 | 1104870 | Cupscrew §/16-18 x 1/3
153 | 1714628 | Tube Frame - L, H, 1 (1E7 Only) 4
154 | 1185245 | Rivet 2 217 [ 1714146 | Ammeter (187 Only) 1
155 | 1713777 | Brake Shoe 1 218 | 1914717 | Lead Wire (187 Qnly)
156 | 1713780 | Brake Shoe Assy {Incl 21% | 1713505 | Starter Switch (187 Onlyd I
154 and 195 1 220 [ 1714718 | Wiring A==y {187 Only) 1
157 | 1703066 | Rell Plo 178 x 3/4 2 221 | 1702287| Voltage Repulator
154 ;1713%72 | Bracket 2 {187 Onky) 1
159 | 1714657 | Brake Rod 1 222 | 17T0R2BR) Starler - Generalor (137 Only) 1
. 160 | 1185582 | Sleeve Bearing 1 223 | 1714713| Lead Wire {187 Only) 1
161 | 1714624 | Clutch Pedal 1 224 | 1714715] Lead Wire {187 Only} i
162 | 1714667 | Brake Rod 1 225 [ 1708253 | Generator Pulley [187 Only) 1
163 (1714663 | Pivot Bloek 1 226 | 1714680 Mounting Bracket {187 Qnly) 1
164 | 1714186 | Brake Rod Bracket 1 227 1714688  Adjusting Strap (187 Only) 1
1685 7 1714765 [ Fuel Tank {Incl 166) 1 28 | 1106876 Capserew 5/16-18 x 7/8
166 ] 1714766 | Fuel Tank Cap 1 187 Cmly) 4
167 i 1714685 | Tunk Strap 1 220 (1106878 | Capscrew 5/16-18 x 1 {187 2
168 1 1714687 | Tunk Strap 1 230 | 1106830| Capscrew 1/4-20 x 1/2 {187} 2
16% | 1703856 | hut Off Valve 1 231 | 1185377! Lock Nut 1/2-20 4
*1%0 Engine 1 232 | 1109538) Jam Nut 1,/2-20 1
171 [ 1106842 | Capscrew 3/8-16 x 3-3/4 4 233 | 1713361 | Ball Joint 4
172 | 1714649 | Spacer 4 234 | 1714547| Drapg Link 1
173 | 1713394 | Plate 1 235 | 1714684 Spindle - R.H, 1
174 | 1714720 | Spacer 1 2536 | 1104554 | Groase Fitting 3
175 | 1714643 | Throttle Bracket 1 237 | 1713480 | Front Axle 1
196 | 1714721 | Spacer 1 238 | 1714583 [ SBpindle - LH, 1
177 [ 1713801 | Throttie Clamgp 1 239 [ 1713377 | Steering Lever - L,H, 1
178 [ 1114757 | Machine Screw 10-32 x 5/8 1 240 | 1891686 | Drive Pin §/16 x 1-1/2 z
170 [ 1187474 | 8q Key 1/4 x 2-1/4 1 241 | 1713363 | Tie Rod 1
180 | 1714672 | Engine Pulley 1 242 | 1713378 [ Steering Lever R.H. 1
181 (1103470 | Sct Serew 5/16-18 x 1/2 2 243 | 1714660 | Set Collar 2
182 | 1714641 | Bracket 1 244 | 1713015 | Beuring 4
183 [ 1714640 | Hood Hod 1 245 | 17137441 Front Tire 4:00 x 8 F
184 [ 1713791 | Spring 1 246 | 1700405 Frant Tube 4:00 x 4 2
185 | 1713808 | Bracket 1 247 | 1713018 [ Front Wheel Culy 2
185 [ 1705810 | Clevis Fin 1 2445 | 17T13735( Wheel, Tube & Tire Assy
187 | 1100349 | Cotter Pin 178 x 3/4 ) 1 (244 thru 247) 2
100 | 1714558 | Power Take Off Belt 42-7/8. 1 245 1715794. Enob Only 2
191 | 1TIS006 Drive Belt - 34 2 250 | 121900 | Bowed Wusher As Heq
. 197 | 1714132 | Rubber Tip 2 251 | 1106832| Capscrew 1,/4-20 x 5/8 1
193 | 1714611 | Quadrant 1 252 | 1715572 Housing 2
194 [1114710 Belt Goide 1 253 | 1715573 Wire Only 2

Engine Parts Must Be Obtadped Through Manufacturar's Authorlzed Service Statioms.

= (g ) 7207/%



